
lntertek 

est Report Report Number:140618003SHJ-BP- 5 

�pplicant Name: Zap Supplies LLC (Permshield)

�pplicant Address: 1800 N Powerline Rd #5,

Pompano Beach, FL 33069 USA 

�ttn: Paulo Lins 

Sample Description: 

Product: 3mm IXPE(lrradiation Cross-linked Polyethylene Foam) 
Model: HX-30 
Samples Quantity: 15m2 

Sample ID: S140618003SHJ-001~022 
Date Received: 2014-06-17 
Date Test Conducted: 2014-06-18~2014-07-08 

rTests Conducted: 

rTest Methods: ASTM E492-09, ASTM E989-06, ASTM E2179-09 

Conclusion: 

For details refer to attached page(s). 
rThe conclusions of this test report may not be used as part of the requirements for Intertek product certification. 
�uthoritv to Mark must be issued for a oroduct to become certified. 

Should you have any queries about the test report, please contact: 

�pproved by: 

Dor•·rM'"'.I .\AJ\t 

Dorian Wu 
Supervisor 

Checked by: Prepared by: 

J.-Jd_ 2� 
��

Jodie Zhou Eric Zhu 
Technical Supervisor Engineer 
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Tel: 021-61189920 Fax: 021-61189921 Website: www.intertek.com 
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